AHRMA4H, HRM48H

. HYDRAULIC MOWER
- Parts Catalog 8-3091

Ingersoll

HOME

TRACTORS

ATTACHMENTS PAINT GENERAL INFO

INDEX

Deck. Belt and Idler Pulley ..........ccccccoeeeeennes 5
Mounting Bracket .............coveeveeeeieeceeceeieennn 7 e
Rear Wheels..........ccccooiiii 7 & A
Hydraulic Drive ............ccccooviiiiiiiiiie, 9-13 :
Spindles and Blades.............ccccoeevvveeeiiiiineenee, 9 -
Hydraulic MOtOr ........ccoooiiiiiiiiiiiiiieee e 15
PTO Handle Stop Bracket............cccccvvveeeen.. 17
Decals ......cooovviiiiiiiiiiii 17

APPLICATION CHART

MODEL TRACTOR

HRM48H 3014. 3016, 3018
4014, 4016, 4018, 4020
6018

AHRM4H 3118, 4118

3118D, 4118D
Also requires 3 Pt hitch and hydraulic PTO if not equipped.



MAIN
INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

OI/L - “Obtain locally”

“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

1. Correct part number.

GENERAL INFORMATION

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D

C 55159 CYLINDER ASSY - r€ar SEEING ...eeeieeeeiiiiiiiiieaa e e eiiiieiee e e eiaieeeee e e 1

28 C 56208 SOCKET ASSY -rear CYliNder........cccveveeeeiiiiiiiieeee e 1

29 C 55956 PLUG - adjusting, SOCKEL @SSY ....uvvieeeiiiiiiiiiiiiee e e s iiineeee e e e e e s seiinieeeeeae s 1
30 C 55957 SEAT- socket, Dall.........cooiiiiii e
31 C 56210 SPRING-SOCKEL .....cciittiieeiiiiie ettt e e e ebae e e
32 C 56209 SEAT - SOCKEE SPIING «..eeveiiiiieee ettt e e
33 G 45175 CLAMP ASSY - SOCKEL @SSY ....ccoiiiuiiiiiiiiie e ie ettt e e setiere e e e e
16- 836 BOLT-1/2"X2-1/4" N.F. NEX..etiiiiiiiieiiiiii ettt
34 132- 104 [ LN B oT 0 1 (= T 30 e
35 C 55889 STUD - ball, socket & CYIINAET ........evviiieeeeeeieeeeee e
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..eeieiiiiiiie ittt e seaee e

37 92- 4

LOCK WASHER -

LIA"SAE ...



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartON) ..........cccvercurreeereeeesiisieinneeeseeessennennns 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z Spray (2 Per CArtoN) ..........ccouuiiirieeeiaae e eniiiieeeeeaeeeeeinnes 1
POWER RED - gloss, quart (2 per CartOn) .........ccuuueeeeeeeeeiiniiiiieeeee e e siiieeeeeae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per carton) ..........cccceeeeeriiiivieeeeeeeeeiiins 1
OIL
OIL - SAE 30, SF, qUArt (12 PEI CASE) ....ccuuuueeeiiaaeeaiiiiieeetaa e e e e aiaieeee e e e e e s aneeeeeeeaaaaeaanns 1
OIL - SAE 5W20, SF, quart (12 Per CASE) ....ciccuuureeeiaeeaeiiiiiiieeaa e e e s siiieneeea e e e s asnbeeeeeaaens 1
OIL - SAE 20W40, SF, qUArt (12 PEI CASE) ..eeeriieeeeiiiiiiiiiiaaeaaaiitiiieeeaaeessaibaeneeeaaeaaanes 1



INDEX



INDEX

OCoO~NOOUITA,WNEM

NNRPRPRRERRRERRRRERER
RFPOOWONOUDWWNRO

n

PART NO.
C31502
C23950
C31497
C31500
C31501
C31606
C12251
C31608
111-366
131-1181
195-525
111-371
111-375
113-241
131-938
187-036
C30766
C30768
C31505
C14768
195-105
C32759

DECK, BELT AND IDLER PULLEY

DESCRIPTION REQ'D
EXTENSION = CHULE ....uviiie ittt ettt e e et e e s sttae e e s sntaeeessntaeeeeanes 1
BELT - ECK ...ttt e a e e 1
COVER - dECK DEIL..... .o a e 1
ROLLER - @nti - SCAIP «.icci ittt e e e e sanrarn e e e e e e e e eanes 2
SPACER - SIBEVE .....eoiieiiiiie ettt e e araeea e 2
SPRING = IAIET ettt sttt e e s st e e s srbe e e e s snbeeeeesnreeeene 1
PULLEY = I0IBT ittt sttt st e e e 1
[ I e o {1 TSR PSRN 1
BOLT - 3/8" - 16 X 1-1/4" CAITIAGE .....ueveeeeiitieie ittt ettt 1
NUT = 3/8” = 16 IOCK ... .ueeieiieiiiie ettt ettt ettt e e e e nntae e e e enabe e e ennees 2
WASHER = 3/ ..ottt ettt ettt e et e e st e e e et e e e s e e e s enr e e e e nanae s 2
BOLT = 3/87 = 16 X L7 . teiee ettt ettt ettt et e e e ste e e e stae e e e st ae e e e entbe e e e anbeeeeenees 1
BOLT - 3/8" = 16 X 3" CAITIAGE ... uvvveeeierrereiiitiiiessisteeessnnsteeessssseeesasseeessnssseesssssseesssnnns 1
BOLT -3/8"-16 X 3"NeX AU ......oeeiiiiiie i 1
NUT - 3/8" - 16 flange 10CK ......ccoi it 2
SCREW - 1/4" - 20 X 1/2" SEIf tAP «vvveeeiiiiie ettt 7
L I o 1] o =SSR 1
N L I o 0 o SR 2
SPRING = ChULE ...ttt e e et e e e s nnbeeee e 1
SPACER - SIBEVE .....eeiii it 1
WASHER = 1727 ..ottt e e e st e e e et e e e s st e e e s nnaa e e e e nnaae s 1
)] = O S ¢ 410 111 P 1



INDEX

INDEX




OCO~NOOUITA,WNEM

PRERRRPRRRREER
O~NOUDWNRO

OCoO~NOOUTA~,WNE

NRPRPRRRRRERR R
CQOWONOUDMWNEO

NDEX

n

INDEX

PART NO.
C32756
C32784
C32753
C16128
113-207
195-2029
129-938
C28266
C28105
C29693
C28222
113-208
113-412
113-426
131-1182
C33209
C33210
C32785

C32788
C32789
C32790
C32791
195-553
C28222
C13106
C30562
C32744
219-20

C12975
C30926
C24503
219-10

C32743
113-436
131-930
C29590
111-132
131-911

MOUNTING BRACKET

DESCRIPTION

STRAP - SIAE e
LINK - frONt 10 FEAT ..ccoiiieiieieee et
CHAIN - 1eVEIING.....eiiiiiieiee e
PIN - ClEVIS .
BOLT-3/8"-L8XL" ...eeeieeiiiieeeiiiieeesteeee e ssiieee e sitee e e s snbeee e s snreeeessnbaeeeeans
WASHER - 7/16" X 1-1/4" ...ooiiiiiiee ettt
NUT - 3/8" - 16 flange 10CK ........ccccviiiiviiiiiiee e,
PIN - CleViS /8" X 2.6”...cce ittt
gL\ = =1 ] o PR
PIN = CIEVIS L/27 ... ittt
PIN = 1eAINING ..eoiieieiieiiieee et
BOLT - 3/8" - 16 X L-1/4" ..ot
BOLT - 172" - 13 X L1-3/4" ..ottt
BOLT - 1/2" X 13 X 2-3/4" ...ereee ettt
NUT = 2/27 = 23 IOCK .. tveee ettt
BAR - UPPEI . ettt
ARM - [ift CYIINAET ..o
[\ (o o PRSPPI

REAR WHEELS

SPACER - 17 ..ttt
SPACER = 3/47 ...
SPACER - 1/27 ..o
SPACER - 1/47 ..ot
WASHER - 17 X 27 oot
[ LI =1 7= 11 11 Vo S
COVER - grease fittiNg........coooueeieiiiiiee e
BUSHING - flange....cco i
BRACKET - caster MOUNLING ......ccveveeiiiiieeiiiiee st
FITTING - lubrication 1/4” - 28" ......ccceiiiiieiiee e
WASHER - SPACET ...cciiiiiiiiiiiiiieeeee ettt
WHEEL - 107 .ttt

BUSHING - ShOUIdET .......cceiiiiiiieiie e

FITTING - lUDFICAtION.....cciiiieiiiieee e
CASTER-WNEEI ...ttt
BOLT - 1/27 - 13 X 5-1/2" .o
NUT - 1/2" - 13 flange 10CK ......ccceviiiiiieiiiee e
SLEEVE - SPACET ....titiiiiiieiiiiiiee ettt
BOLT - 5/16" - 18 X 3/4” CAITIAQE . .eeevvveeeeeiiiee ettt
NUT - 5/16" - 18 flange 10CK..........ccorriiiiiiiiiie e



INDEX HYDRAULIC DRIVE
(HRM48H before PIN 010406094)

AFTER THIS PIN

INDEX




INDEX
REF. PART NO.
1 C28320
2 C32536
3 187-1036
4 NSS
C30053
C29625
5 C29581
6 C32535
7 C32751
8 113-207
9 131 -938
10 218-5201
11 218-5007
12 C32199
13 111-342
14 C31215
INDEX
1 NSS *
1 C40722 **
2 C28971
3 C10810
4 C25542
5 C31452
6 192-21
7 113-209
8 C31566
9 C29431
10 C31572
11 113-206
12 C31560
12 C42440
13 C25544
14 219-20 **
15 C16519 **

HYDRAULIC DRIVE
(HRM48H before PIN 010406094)

AFTER THIS PIN

DESCRIPTION REQ'D
[ (@ 1S )0 | =T | o PR 2
COVER - drivVe DEIL....ceieiee et 1
SCREW - 1/4" - 20 X 1/2" SEIf AP weeeeeeiieiieeee e e e 3
MOTOR - hydraulic (US€@ C4B6480 Kit)........ceeeeeiiiiiiiieereeeeeiiiiiiieeee e e e s sssenieeee e e e e e ennenes 1
KIT - repair (includes carrier and seal Kit) ...........cevveeeiiiiiiiiieeeee e 1
NI =T=T- | B RRRRROPPPIRS 1
KEY - motor shaft 3/16” X 3/L16” X 17 ...cciveeiiiiieieeiie et e e e e 1
PULLEY = 77 AFIVE 1.eii ittt ettt e ettt e e e st e e e e st e e e e sntaee e s annaeeeeenees 1
PLATE - MOTOI MOUNT ...ttt s 1
BOLT = 3/87 = 16 X L7 . tiie ettt ettt ettt ettt ettt e e e etae e e s sntae e e e sntae e e e antae e e e asbeeeeennes 2
N[O 7S 1= o = TSR 5
FITTING - 7/8” O-1ing X 1/2” PIiP€, 90°......cviueieeeeieeeeieeeeteeeteee ettt 2
B N = 4| TSP RSUTRRST 1
SCREW - S€t 5/16" - 18 X 5/1B” ...eeeiie ittt 1
BOLT - 3/8" - 16 X 1" CAITIAGE «.ceeeeeeeiieeeeiee e e e ettt et e e e e e e st e e e e e e e e s nnnnanen e e e e e s ennnnnnees 3
2] I o [ 1 R PP TPRN 1
SPINDLES AND BLADES
HOUSING - spindle (use C40722, 219-20 and (2) C 16516) ......ccccceevvvveeeeivireennnnn 3
HOUSING - SPINAIE .......viiie ittt e e et e e e sitae e e e sntae e e e snbeeeeenees 3
BEARING - SPINAIE ...ttt ettt e et e e nttee e e s snbae e e s snbaeaeeanes 6
Y o 08 = = e o= T TV [PPSR 3
ADAPTER - BIAAE ... 3
WASHER = 3/87 X 27 ittt et e e et e e s st e e e s tbe e e e e nreas 3
LOCKWASHER - 3/87 ...ttt ettt bbe e e 15
BOLT - 3/8" = 16 X L-1/27 ..ottt ettt ettt s 3
SPINDLE-OUIDOAIT ....coiiiiiiiiiiiiiie ettt 2
SPACER - SPINAIE ....ceiie e 3
BLADE = 77 ..ottt e et e e e et e e e e ra e e anres 3
BOLT = 3/8" = 16 X /A7 ..ottt ettt ettt a e et a e s ata e e e nre e e e 12
SPINDLE - center (HRMABH) .......ccuuiiiiiiiiiie ittt sitae e 1
SPINDLE - center (AHRMAH) .......ocuiiiiiiiiiie ettt 1
SHIELD - DEAING ...ttt ettt e et e e e e e e s bebaeeeaaeeeeanes 3
FITTING - [UDFCAtION 1/4” = 28 ...ttt sbaee e 3
N LT (=) -1 1o To [P PERERS 6

* Use before PIN 010602046
** Use PIN 010602046 and after



INDEX HYDRAULIC DRIVE
(HRMA48H - PIN 010406094 to 010601046)
(AHRM4H before PIN 010404153)

AFTER THESE PINS




INDEX

A WNELM

O©o0o~NO OO

10

12
13
14
15
16
17
18
19
20
21
22
23

PART NO.
C28320
C42452
187-1036
NSS *
C40815
C29581
42436
C45490
C42437
113-207
131-1352
218-5201
218-5007
83-55
111-342
C31215
131 -938
217-1086
C37187
C37188
218-5105
C33560
218-443
C41044
C33404

HYDRAULIC DRIVE
(HRM48H - PIN 010406094 to 010601046)
(AHRM4H before PIN 010404153)

DESCRIPTION

HOSE - hydrauliC ..........ccuuviiiiiieee e
COVER - drive Delt.......ceiiieiiiie e
SCREW - 1/411 - 20 X 1/2" self tap......ccccvvveiviviieeiiiee e,
MOTOR - hydrauliC ......ccccoeiiiiiiiiiie e
SEAL - Shaft ..o
KEY - motor shaft 3/16” X 3/16” X 1”......covvvveeiiiiieeeiiieeeens
PULLEY - 6.4 drive (AHRMA4H)........ccooviiiiiiiiiieiee e
PULLEY - 7" drive (HRMA48H) .......cccoviiieiiiiiieeeee e
PLATE - MOtOr MOUNT ....ccvvviiiiiieceeece e
BOLT - 3/8" = 16 X 17 .ttt et e e sraee e
NUT-3/8" flange......ccoviuiiiiiiiiie e
FITTING - 7/8” 0-ring X 1/2” pipe, 90° .....ccvcvveeiiiiieeeiiiee e
“O" RING ..ottt e
SCREW -8€t 5/16" - 18 X 5/16” ....ccuvvvieiiiiiie e
BOLT - 3/8" - 16 X 1" CAITIAQE ....ccvvvvveeeeeeeeeceivvreee e e
BELT-AIIVE ..etiieei ittt e e e e sraee e
NUT - 3/8" - 16 flange 10CK .........cooiiiiiiiiiieeeceeieee e
FITTING - 45° @DOW 1/2” ...
COUPLING - quick, male 1/2".......oeeeeeeiiiiiiieeeee e seecveeeeee e
COUPLING - quick, female 1/2"........cccoovvvviiiiieeeeeieeiveeeeennn
FITTING - 9/16" 90° (includes 218-5005 “0” RING)................
HOSE - 1/47 X 237 oottt
FITTING - 1/4” X 318" ..ttt stee e iaeaa e
COUPLING - quick, female 1/4".........cooniiiiiiiiaiieeiiiiieeeen
CAP - dUST ..

* HRM48H use C46213 Kit
AHRMA4H use C46214 Kit

AFTER THESE PINS



INDEX HYDRAULIC DRIVE
(HRM48H - PIN 010601048 and after)
(AHRM4H - PIN 010404153 and after) |« BEFORE THESE PINS




INDEX

OCO~NOOUIRAWNRELRERM

n

PART NO.
C28320
C42444
C42452
187-1036
C46235
C46237
C46266
C42437
113-207
131-1352
218-5201
218-5007
83-55
111-342
C31215
131-938
217-1086
C37187
C37i88
218-5105
C33560
218-443
C41044
C33404
111-366
131-C5

HYDRAULIC DRIVE
(HRM48H - PIN 010601048 and after)
(AHRM4H - PIN 010404153 and after)

DESCRIPTION

HOSE - hydraulic (HRM48H) .........ccooiiiiiiiiiieee e,
HOSE - 1/2" X 32" (AHRMA4H) ......oooiiiiiie e
COVER - drive Delt. ...
SCREW - 1/4" - 20 X 1/2" Self tap ..cvvvvveiiieiee e
MOTOR - hydraulic (repairs page 15) .....ccccceeviiiiiiieeieneeninns

KEY - motor shaft 3/16” X 1”.......ccovviiieeeiiiiee et
PULLEY - 7" drive (HRMA48H) ........cccoviiiiiiiiiii e
PLATE - MOtOr MOUNT .....oeiiiiiiiiiiiii s
BOLT = 3/87-1BX1" ..eeeeiiiiiee ittt ettt
NUT - 3/8" flange...cccce i
FITTING - 7/8” 0-ring X 1/2” pipe, 90° ......covvreeeiiriieeeeiriee e

“O"RING oottt
SCREW -8€et 5/16" - 18 X 5/16” ....ccvvveeeiiieie et
BOLT - 3/8" 16 X 1” CArTIAgE ....cocvvvveeeeeaeeeeaniiiiiieeeea e e eeiiieeee e
BELT - AFVE oottt
NUT - 3/8" - 16 flange 10CK ........coooiiiiiiiiiii e,
FITTING - 45° €IbOW 1/27.....eviiieiiieee e
COUPLING - quick, Male 1/2"......cceeeeeiiiiiiiieeee e sciieeee e
COUPLING - quick, female 1/2"..........cccciieeieee i
FITTING - 9/16", 90° (includes 218-5005 “0” riNQ) .........ccvvveeen..
HOSE - 1/47 X 237ttt
FITTING = 1/47 X 3/87 ..ottt
COUPLING - quick, female 1/4" ..o
CAP = AUST .
BOLT - 3/8"-16 X 1-1/4" CAITIAgE .......evveeeiiiieeeiiiieee e
NUT = 7/16" = 20 [OCK.....evveiiiiiie ittt

BEFORE THESE PINS






INDEX

OCoO~NOOUITA_,WNEM

NRPRREPRRRRREER
QOWONOUAWNRO

n

PART NO.

NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C46237
NSS
NSS
C43748
NSS
NSS
NSS
NSS
NSS
C43747

HYDRAULIC MOTOR

DESCRIPTION REQ'D
2 I PSR PS 4
LOCKWASHER.... ..ottt ittt ettt e e et e e e e st e e e s saba e e e s sntaeeeesbbeeeesnsaeeeeane 4
LO(@ AV 1 = o (o RSP RSUPR 1
“O” RING - body (included in seal Kit) .........cceeeiiiiiiiiiiiieiee e 2
SEAL - backup (included in seal Kit) ..........cevviiiiiiiiiiieece e 2
SEALS - bushings (included in seal Kit) ...........cccoiiiiiiiieiee i 4
SEALS - bushings (included in seal Kit) ...........ccoviiiiiiieiieeiis e 4
BUSHING ...ttt ettt e e et e e e st e e s snbbe e e s antbeeeeanees 4
21 I PP STPR 1
LT o [ 1YY o PP PPERPR 1
SHAFT AND GEAR - AlVE......cviiiiiiiiiie et st ettt ettt s st e et e e snaae e e snnaeae s 1
KEY - square 3/16” x 3/4” (included in seal Kit)...........oooiuiiiieiiiiiiiiiiiieee e 1
RING - retaining (included in seal Kit) ..........c.uuiiiiiiiiiiee e 1
FLANGE - MOUNTING ...ttt ettt ettt e e e e e e e ssbbaae e e e e e e e e snnbeaeeeas 1
SEAL - 0il (included in SEaAI Kit) .....ccceeeiiiiiiiiiiiie et 1
RING - retaining (included in seal Kit) ..........ccccuieeiiee i 1
CAP - ChECK VAIVE ..ot et 1
SPRING - check valve (if required)........cc.ueeeiieeeiiiiieeee e 1
VALVE = ChECK ...ttt ettt st n e e e 1
“0" RING - cap (included in seal Kit) ......cceeeviirieiiiicieee e 1
I JEST= = LRSS 1



INDEX

INDEX

PTO HANDLE STOP BRACKET

DECALS

A\ CAUTION

BE SURE HYDRAULIC PTO IS
OFF BEFORE STARTING TRACTOR
ENGINE.

KEEP AWAY FROM MOWER

DANGER BLADE CONTACT CAN INJURE.

A WARNING

SPINNING BLADE
TO AVOID SERIOUS INJURY:
MOWER SHALL NOT BE OPERATED

WITHOUT EITHER ENTIRE:
+ CHUTE DEFLECTOR + MULCHER

» GRASS CATCHER
AND GUARD / COVERS IN PLACE.

SPINNING BLADE

STAY CLEAR OF MOWER WHEN o

ENGINE IS RUNNING

NO STEP




INDEX

~No o h~rWNPEM

A OWNPE

n

PART NO.

C32327
113-3

131-934
C32965
C32966
195-510
132-320

C46323
C12519
C46324
C29769

PTO HANDLE STOP BRACKET

DESCRIPTION

STOP - handle (use with 3014 thru 4020 tractors) .........ccocccuvvveeeeeennn.
BOLT = 1/47 = 20 X B/A47 .ottt
NUT - 1/47 - 20 flange 10CK ........cooiiiiiiiiiiieeee e
PLATE - spool stop (use with 6018 tractors) .......ccccccceeeeveviivvvieeeeeenn.
PIN - ClEVIS 3/L16” X 7/16”.....uevieiiieiee ettt
WASHER - 3/16”7 X 7116 .....eeeiie ettt
PIN = COLEr 3/32” X L7 ..eeiieiiiiiie ettt

DECAL - “Spinning Blade” ...........ccccciiiiiii e
DECAL - “NO STEP” . .iiiteeeiieestee e stieesteeestee e stee e siteestaeessaeessaaeesneeensneens
DECAL - ‘WarNiNg......cccceeieeeeee e s e ectieee e e e e e s s s e e e e e e s e snnrnnneeneeeesennns
DECAL - “CAULION" ...ttt



